For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 1 of 20

13AP61KP011 Horse (2008)

Drive System

, n
..ll..\\ 7u . .. m _
IJ ‘ rll_ .....l 5,
o i~ ““m" ||||NN w\ mv m .../

~ v

U,IIHHHMMH%

uv /l wl
g 2 /% S A

et

WWW.mymowerparts.com

\ \x‘
~ &
~ « o A
\ \
gz \/
V4
V4
/)
/
4
o \\
V4
/ “\ o
Am\ g
&




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Drive System

Page 2 of 20

Ref#  Part Number Qty S/P/F  Description
1 17840 1 S  Transaxle Mounting Bracket
2 618-0319 1 S  Hydrostatic Transmission, 0510
3  629-0949B 1 Hydro Ground Harness Assembly
4  710-0227 1 /P Screw, #8-18 x 0.500
5 710-04484 1 Self-Tap Screw, 5/16-18 x .750
6 710-0520 1 /P Hex Head Screw, 3/8-16 x 1.50 Gr5
7  710-0653 1 /P Self-Tap Screw, 1/4-20 x 0.375
8 710-0778 1 /P Self-Tap Screw, 1/4-20 x 1.500
9  710-1007 1 /P Sems Self-Tap Screw, 3/8-16 x 1.500
10 710-0627 1 /P Hex Head Screw, 5/16-24, .750 x Gr5
11  710-1266 1 /P Hex Head Screw, 5/16-18 x 3.50 Gr5
12 710-3011 1 /P Hex Head Screw, 3/8-16 x 2.25
13  711-0832 1 S  Ferrule, 3/8-24 x .375
14  712-0240 1 S Jam Nut, 7/16-20
15 712-0346 1 S Flange Jam Nut, 1/2-20 Gr5
16  712-04063 1 /P Flange Lock Nut, 5/16-18 Grf
17  712-0431 1 S  Flange Lock Nut, 3/8-16 Grf
18  712-3017 1 S  HexNut, 3/8-16 Gr5
19 714-0111 1 S  Cotter Pin, 3/32 1.0
20  725-0157 1 /P Cable Tie, 3/16 X .05 X 7.4
21  725-1644 1 Short Spring Switch
22  726-0154 1 S  Push Mount Cable Tie, 7.5 Lg
23  726-0320 1 S Insulator Plate Nut
24 731-05299 1 Sleeve, .765 1d X 1.500 Lg
25  731-06098 1 LT Hydro Fan
26  732-0209 1 S  Extension Spring, .48 Od X 2.03
27  732-04323B 1 /P Extension Spring, .770 X 3.720 Lg
28  732-0716D 1 /P Extension Spring, .59 Od X 4.00 Lg
29  732-0729 1 /P Wire Ring
30 732-0994 1 Extension Spring, .500 Dia X 7.0 Lg
31 732-3118 1 Extension Spring, 3/8 Od X 1.44 Lg
32 736-0169 1 S  Lock Washer, 3/8 Regular Duty
33  736-0258 1 /P Flat Washer, .385 X 1.0 X .135
34  736-0300 1 S  Flat Washer, .406 X .875 X .059
35  736-04263 1 Lock Washer, Hydro Trans.
36  736-3010 1 Flat Washer, .407 x .812 x .135
37  736-0242 1 /P Belleville Washer, .340 X .872 X .060
38 738-0372B 1 /P Shoulder Spacer, 1.00 X .38 X .38
39 747-04139 1 Hydro Brake Rod
40  747-1149 1 Hydro Bypass Rod
41  747-1151 1 Hydro Control Rod
42  748-0334 1 S  Spacer, T-Axle .68
43  750-0566A 1 /P Spacer, .260 X .372 X 1.030 Lg
44  754-04165 1 S  V-Belt, 41 X 78 Lg Poly
45  756-04224 1 /P Flat Idler Pulley, 2.75 Od
46  756-04308 1 Input Pulley, 4.13 Dia
47  756-04325 1 /P Idler Pulley, V-Type X 3.06
48  783-04442 1 Center Double Idler Bracket
49  783-0810B 1 S  Hydro Torque Trans. Bracket
50 783-1019B 1 /P Light Switch Actuator Bracket
51  647-0049A 1 S  Hydro Control Assembly
52  647-04100 1 S  Brake Control Assembly
53 683-0267C 1 /P Hydro Control Pedal Assembly

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Drive System

Page 3 of 20

Ref#  Part Number Qty S/P/F  Description
54  710-1260A 1 /P Self-tap Screw, 5/16-18 x 0.750
55  711-04159B 1 Pin, 3/8-16 X 2.68lg
56  712-04065 1 /P Flange Lock Nut, 3/8-16 Grf
57  712-3004A 1 /P Flange Lock Nut, 5/16-18 Gr5
58 714-0104 1 S  Cotter Pin, .072 Dia. X 1.13 Lg
59 732-0335 1 Compression Spring, .405 X 1.17
60  732-0955 1 Extension Spring, .50 Od X 1.41 Lg
61 732-0963 1 Extension Spring, .50 Dia X 6.37 Lg
62  735-0662 1 Drive Pedal Pad
63  735-3049A 1 /P Brake Control Pad
64  736-0119 1 S  Lock Washer, 5/16, Regular Duty
65 736-0187 1 /P Flat Washer, .64 X 1.24 X .06
66  736-0262 1 /P Flat Washer, .385 X .870 X .092
67  738-0155 1 S  Shoulder Bolt, .435 X .160, 5/16-18
68  738-0380 1 S  Shoulder Bolt, .500 X .270, 3/8-16
69 741-0225 1 S  Hex Flange Bearing
70  741-3065B 1 /P Hex Flange Bearing
71 747-04093A 1 Brake Lock-Rod
72 747-04096 1 Cruise Control Rod
73 747-04641A 1 S  Brake Pedal
74 748-04039C 1 Latch, cruise
75  783-04612 1 S  Steering Support Bracket
76  783-0663E 1 /P Hydro Lockout Bracket
77 634-0104 1 Tire Assembly Complete 20 x 8 x 8
77  734-1730 1 Tire, 20 x 8 x 8 Sq. Shldr. Not Shown
77  634-0177 1 /P Tire Assembly Complete 20 x 10 x 8 Not

Shown

77  734-1873 1 Tire, 20 x 10 x 8 Sq. Shildr. Not Shown
77  634-04369 1 Rim-Wheel, Rear Not Shown
77  934-0255 1 /P Valve-Air, Tubeless Not Shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 4 of 20

13AP61KP011 Horse (2008)

Engine Accessories

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)

Engine Accessories

Page 5 of 20

Ref#  Part Number Qty S/P/F  Description
1 683-04370 1 S  Shield, Muffler
2 710-0227 1 /P Screw, #8-18, 0.500
3  710-04683 1 Screw, Hex, 3/8-16 x 1.00
4  710-0599 1 /P Screw, Hex, 1/4-20, 0.500
5 710-0642 1 /P Screw, Hex, 1/4-20, 0.750
6 710-1314A 1 /P Screw, 5/16-18, 0.75
7 KH-20-041-12-S 1 /P Exhaust Gasket
8 725-0157 1 /P Cable, Tie, 3/16 x .05 x 7.4
9 726-0205 1 /P Hose Clamp
10 728-04000 1 Rivet, Pop, .188 x .325
11 736-0277 1 Flat Washer, 1.031 x 1.620 x .095
12  751-0564B 1 /P Deflector, Muffler
13 751-10349 1 Fuel Line, Low Permeation
14  751-10353 1 Extension, Deflector
15 751-10517 1 S Drain, Ol
16  751-10529 1 S  Muffler, Single Inlet
17 751-3141 1 S Extension Hose, Oil Drain
18 751-10528 1 S  Twin Muffler, Kohler
19  751K2408643 1 Self-Tap Screw, M5 x 0.8 Torx
20 751K4723702 1 /P Conduit Dual Clamp, Kohler

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

(=2

Page 6 of 20

\ -
R oS — N
\ - P N
N s o \ N
Py N e N
A\ @Wv S N
ANS ) 7 w
AN/ 1/
N/ /
\},//wwwﬁ \\\ \
Y
///ﬂc\“\\ /
N4 =
— N\ Y
Ay Aww“\ . \\ O
A, T/ \ / (&)
% Y %
A 5 ¢ j
¥ 4 o O\ 5
% @\ / T O
%) O
[*5] N\
Py \ﬂ Ve\ - ,71/
A\ _ \ (i - / W
.EVKJ,Q mnna\ 2 / P
0,\ / v <« // \\\\\\\ O
\ \\ \\/, \‘. V d \\\\
/\\ \W.;wmwv w /L m
. I ) Y ’ - y
\\\\“wu/ \\ \ / mwv / \_1. m\ _ ,/a\\\ /Vo s\ £
SN // , /W % avarss g — m
/ \ \ = ' \ = / \ﬁm \\\\ éw,
/ \ O\ b~ M g0 Sl .
\ \\ \ V\/) / \/MW\ ﬂx I / m , \\a\ \\\\\ P
/ 4 /
~ \\ \“\ / / //ﬁ@ ;;;;;;;; \““v\w”“/ 1 N 4 \““\
8 r/I \ \\ h\ \ I 4 \ \ \ \ 7 \
NN S/ Y 2/, /1
o RN \ \ N7 ANV v A
O = \\\\\A/ ///l\ N \\\..!/ /o 4 “\ /UF \\ X/ / \\ ~{,
- \\ . \, \\\\\ . g / /7
8 p \ N N o \\NNWA{} “W\ AR ) =X N
08 AN ) PENG N <~/
0 A . / v o S /
s _A el NG S L \ /, a y \““““NAIM/ -
TE \\ NS R SN At
o /7 7o)y R
w I /Um\ o (AN KA % Vs /4 \ A
\ e U A \.. = Y/ , \
Q % N\ /7 N V\ / / - ~ \Amm\.wm y \ N
X O\ \ S " \ \ g
— .- N A T — \ Nt
© D PNy N - w7\
a3 \ 2 \
< © / -
oM o “w
— L



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Fender, Deck Lift & Seat

Page 7 of 20

Ref#  Part Number Qty S/P/F  Description
1 710-0528 1 /P Hex Screw, 5/16-18 x 1.25 (Sngle. Cyl.)
1 710-0451 1 /P Carriage Bolt, 5/16-18 (Twin Cyl. Models)
2  710-0599 1 /P Screw, 1/4-20, 0.500
3 710-04484 1 Screw, 5/16-18, 0.750x
4  710-0895 1 Screw, 1/4-15, 0.750
5 712-04063 1 /P Nut, Flange Lock, 5/16-18, GrF
6  731-1990 1 Deck Lift Lever Cover
7  731-1993A 1 Cover with Cup Holder
8  735-0690 1 Grommet, .4375 x .750 (Sngle. Cyl.)
9 736-0607 1 /P Lock Washer, 5/16
10 736-3078 1 /P Washer, Flat,.344 x 1.0 x.063
11  750-3310 1 Flanged Spacer (Sngle. Cyl. Models only)
12 783-04333A 1 Hydro Fender, 4-style
13 783-0677B 1 Deck Lift Plate
14  783-1489C 1 Mounting Bracket, Seat
15  720-04061 1 Knob, 3/8-16
16  732-1184 1 /P Spring, Extension,.84 Dia. x 4.6
17  736-0242 1 /P Wash, Flat, .340 x .688 x .065
18  738-0296 1 S  Screw, Shoulder,.437 x.268
19  738-04012A 1 /P Shoulder Screw
20  783-0209D 1 /P Seat Bracket, Lift
21  783-04081B 1 Seat Pivot Bracket, Manual Ad;.
22  683-04223 1 S  Deck Lift Shaft Assembly
23  712-04065 1 /P Nut, Flange Lock, 3/8-16, GrF
24  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13
25 714-0111 1 S  Pin, Cotter, 3/32, 1.0
26  716-0106A 1 Ring, E Type,.625 Dia.
27  720-0311 1 Grip, Handle, 1/2
28  732-0874 1 /P Spring, Torsion
29  738-0138A 1 /P Screw, 5/16-18 x.620 Gr2
30 738-04130 1 Scr.,Shidr, .625 x.165, (42" Deck)
30 738-0380 1 S  Scr.,Shidr, .500 x.270, (50" Deck)
31  741-0225 1 S  Bearing, Hex Flange
32  746-0968 1 Cable, Lift, 16.16
33  747-04447 1 Handle, Lift
34  756-1154 1 Pulley, Roller
35  783-04494B 1 Arm, Lift - RH (42" Deck)
35 783-04711B 1 /P Arm, Lift - LH (42" Deck)Not Shown
35  783-05546 1 S Arm, Lift - Universal (50" Deck)Not Shown
36  757-04003A 1 /P High Back Seat
37  736-0300 1 S  Flat Washer, .406 x .875 x .059
38  726-3046 1 /P Ratchet Clip
39 735-0656 1 RH Foot Pad,Rubber
40  735-0657 1 LH Foot Pad, Rubber
41  710-0227 1 /P Screw, #8-18 x.50
42  725-1303 1 S  Spring Switch, Outer
43  725-1439 1 Spring Switch, Inner
44  726-0278 1 Plate, Insulator Boss
45  726-0279 1 Plate, Insulator

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 8 of 20

13AP61KP011 Horse (2008)
Frame & Electric PTO

o~ ]
e~
- ~t ————"
e N A.\\ .A// o //
/100N \
o)
RN AN .
AN NN -
\ v \7/ .,w// o / \,1I
'__ e 0 VHHHMHMHIII ; \ .llx@\lllnlllll,
0 | = ,
/ /o ',
AV, o/
/ ...\
N \4 \
w.\\“\) \v / .A@an w\m
@ \\ / v A
e / J/ » \
_\\ \\ \\ V N
S \v ’ \
A \ \
/ 7 \
/ / \ /
\\ \“ﬂﬂlllﬂd.ﬂ \
S A
e
4 \ /
\\
]
\
S\ e
- mmmmmw\\.\
Vays
/ \ @
\ \ & \
mm ....... “-\
f.lll L '
\
‘.mm- 3. !!!!! 5
A

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Frame & Electric PTO

Page 9 of 20

Ref#  Part Number Qty S/P/F  Description
1 683-04173B 1 Frame Assembly, Lower
2 710-04484 1 Screw, 5/16-18 x 0.75
3  710-0607 1 /P Screw, 5/16-18, 0.500
4  710-0642 1 /P Screw, 1/4-20, 0.750
5 710-3005 1 /P Screw, 3/8-16, 1.25, Gr5
6 712-04064 1 /P Nut, Flange Lock, 1/4-20
7  712-04065 1 /P Nut, Flange Lock, 3/8-16
8 732-04035 1 Spring, Compress., 1.28 x 3.125
9 736-0222 1 S  Washer, Lock, 1/4, External
10  738-04058 1 Spacer, Shoulder,.38 x 1.0 x.70
11 747-04121A 1 Hold Rod, Battery
12 783-0349 1 Battery Tray
13 783-04329A 1 Seat Bracket, Frame
14  783-04809C 1 Frame, Upper
15  710-04379A 1 Screw, 7/16-20, 3.50, Gr5, Lock
16  710-3011 1 /P Screw, 3/8-16, 2.25, Gr5
17  736-0171 1 S  Lock Washer, 7/16
18  736-0277 1 Washer, Flat, 1.031 x 1.620 x.095
19 748-0415B 1 /P Spacer,.385 ID x.635 OD x 1.54
20 756-0978B 1 /P Pulley, Engine, 3.56 Diameter
21  717-04174A 1 S  PTO Clutch, Electric
22  783-04419B 1 S  Clutch Bracket
23  738-1132 1 Screw, Shoulder,.250 x.15, 1/4-20
24  783-04467 1 Deck Bracket, Up-Stop
25 17962 1 Switch Plate
26  710-0224 1 S  AB Screw, #10-16 x.500
27  725-04039 1 S  Switch
28  710-0599 1 /P Screw, 1/4-20, 0.50
29  725-04439 1 Solenoid, 12V, 100 Amp
30 710-04666 1 Hex Flange Bolt, 1/4-20,.75
31 712-0271 1 /P Nut, Sems, 1/4-20
32  712-3087 1 /P Nut, Wing, 1/4-20
33  725-1750A 1 S  Battery, 235 CCA

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 10 of 20

13AP61KP011 Horse (2008)
Hood & Dash Assembly

™~
P oS

L
=7 TSR ™~
o e NN
P

P
£ TN
-

NN WD SO

7
o

Kle)

nb \ o
\ - )
\ ATTIETTN e

\
N & &2

CE —
/

ACAANNO // \

e \w
\ / // \..\A%V\\ //
- N \
v .‘_mwﬁ \u y “““vn
L =SS
= W\ T
\ e
{ \ :N\\ / o
¥ 4/ |
\\\lnn“..\l/v A \‘\ \ |
V4 \ Ve S /ﬂ\\\ / |
7/ \“Mnn\ﬂn-“\-dﬁ“‘,yﬂ@“\ /
/ Py == p 7 /
\ / \\\}\\wnm.; < \\wv llﬂnm\..uw\ VN// \\ A /
K\\ A s ! yd ~, /Mﬂlm“u\\ \\ / / Q\\AM
S | Z vny \

\

\my \

rere P L

e
e S
et

o)
—

AN
N4
A
1\.

\

%

/
i/
& \

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Hood & Dash Assembly

Page 11 of 20

Ref#  Part Number Qty S/P/F  Description
1 631-04272 1 /P Grill Assembly
2 683-04441 1 Hood, K-Style
3 710-04484 1 Screw, 5/16-18, 0.625
4  710-0895 1 Self-tapping Screw, 1/4-15 x.75
5  725-0157 1 /P Cable Tie, 3/16 x .05 x 7.4 Not Shown
6  731-06095 1 Headlight Lens (LH)
7  731-06096 1 Headlight Lens (RH)
8 731-06194 1 S  TB Hood Scoop
9  738-04091A 1 /P Shoulder Screw,.43 x.29
10  783-05326 1 S  Pivot Bar Bracket
11  783-05327B 1 S  Pivot Support Bracket, LH (42" Dk.)
11  783-05417 1 Pivot Support Bracket, LH (50" Dk.) Not
Shown
12 783-05328A 1 S  Pivot Support Bracket, RH (42" Dk.)
12 783-05418 1 Pivot Support Bracket, RH (50" Dk.) Not
Shown
13  751-10609 1 Fuel Tank, 2.5 gal.
14  751-0603 1 S  Fuel Tank Cap
15  710-0642 1 /P Screw, 1/4-20, 0.750
16  747-04161 1 Gas Tank Support Rod
17  710-0599 1 /P Screw, 1/4-20, 0.500
18  710-0607 1 /P Screw, 5/16-18 x 0.500
19 710-1017 1 /P Screw, 1/4-14 x.625
20 710-1611B 1 /P Screw, 5/16-18 x.75
21  731-04728 1 Parking Brake Button
22  731-04729 1 Cruise Control Button
23  731-06166 1 Dash Panel w/ Manual PTO
23  731-06168 1 Dash Panel w/ Electric PTO
24 747-1196 1 Brake/Cruise Pivot Rod
25  783-04285F 1 S  RH Dash Support Plate
26  783-04323F 1 S  LH Dash Support Plate
27  746-04364 1 Throttle/Choke Cntrl. Cable (Single)
27  746-04417 1 S  Throttle Cable (Twin Cyl.)
28  731-1999 1 Choke Plug
29  725-0963 1 S  Headlamp, 12V
30 725-1649 1 S  Lamp Socket
31  725-04156 1 S  Systems Ind. Monitor w/ Amtr.
31 725-04036C 1 S  Service Reminder / Hour Indicator Not
Shown
32  725-1745A 1 S  Ignition Key w/ plastic cover
32  725-1744A 1 S Ignition Key w/o plastic cover Not Shown
33  725-04227B 1 S  Module, Ignition Switch
725-1752 1 S  Electric PTO Switch Not Shown
746-1085A 1 S  Choke Control Cable (Twin Cyl.)Not Shown
629-04083B 1 S  Headlight Wire Harness Not Shown
725-04411A 1 Wire Harness (Manual PTO)Not Shown
725-04404A 1 S  Wire Harness (Electric PTO)Not Shown
777X43039 1 Headlight Lens Reflector RH Not Shown
777X43038 1 Headlight Lens Reflector LH Not Shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Label Map Horse

Plave nto Correct Light Ports W

Al

P
B, rrxaseae
Pi

TRE R
isce under bood AR

e m\\\‘&\\\\\‘\\\\:\@‘
o MR
R A

AP ISR

Sy
R

i

\\\\
NG

Page 12 of 20

N N
T
Nmnn
i

RN
Nk R TS
J ? Rt
N T N \\\\mm\w
mmmmmm y TR R

Y

s

k\\s 3
‘s
FTTIIRIER
it o]
SRR
N TR
N it o
N LHER
3
X

e
ey
i SN

WWW.mymowerparts.com

N W W

iy

N RN S S

F o T

F T AN e e L
N SN IV S AN



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)

Label Map Horse

Page 13 of 20

Ref#  Part Number Qty S/P/F  Description
1 777530015 1 LABEL:RIDER DNGR.STRAIGT
2 777122265 1 LABEL-BELT ROUTE
3 777530503 1 /P LABEL-DANGER CHUTE
4  777D11869 1 LABEL-EMBOSSED TROYBILT
5 777D12592 1 LABEL:RIDER/DK:TBILT:50
6 777122679 1 LABEL-CHECK ENG OIL
7 777D12005 1 LABEL-RIDER REAR FENDER TROY
8  777X43234 1 LABEL:RIDER:PARTSLIST:13AP61KP
9 777120801 1 LABEL-HITCHPLATE
10 777S32539 1 LABEL:RIDER:SAFETY HYDRO
11 777X43039 1 LABEL-RIDER K STYLE RH
12 777X43038 1 LABEL-RIDER K STYLE LH
13 777D12014 1 LABEL-RIDER HOOD K STYLE TROY
14  777D12589 1 LABEL:RIDER:KSTYHOOD:HYDRO
15 777D12593 1 LABEL:RIDER:RTLOWHDSD
16  777D12594 1 LABEL:RIDER:LFTLOWHDSD
17 777122223 1 LABEL-DASH RH

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

N S0

Page 14 of 20

m
= )
/ 74
\\ 20N nm/
nvwinnﬂu.i!VAW_ - / \ m
iy e, = g A8 K\ \ W/
970 I~ 5N N\ N NN Yol © 3
0oy / :@vw -Wmaw ) [ ~ Y (B0 : N ?;V ———" g 0 é / / pv.
W/ ML | VAN ~Z= AN o
‘QV 7 r ,”/wmm\@ ‘ﬁ\WM|1nHunnnn”nn|||\ Y mw @u \ \ P \ & // \ / /
XZQ W AT A VNS \NY AR oA L =
/ / / N\ ,euu..ivvmm fn_, m | vmw v... Mv @ o 9 o \ ma LY. 1/// MM\\\ \ v MMM M /,, / /// X = /mw — w
A e 4 A DR AW R BRY S
! w\\\ o of ML.\ Wm—f\\\ //; =g / \\\ _w” / Jm,ﬂkv/ / / //
\\ U ALY AN A | \ 2 O
\ 4 > 4 AN - /,
m \ \_, 8/, /AN 4y \
ﬁJT?v mw\ \\\\ —4) M mmmmw ,A rﬂ_‘ xm\ ///H.\.\m” \K‘ / /, //l/ \MU, \\ W
. \ \..mnmum/ v A N 4/ \A mwv / / / \vww\\;// o / O
AR\ AR g P A
\ \o\ v\mﬁ\. \ ,,,Apm 5 / F/ 2 WJ
D NN/ KRN \Y / AL
Come N 7 o B
[ MIW I [ Yx‘ // o o} aP // /
mwwv, xxxxx @ .‘vmew A WWV/ AA\ ) |1 Vy ||||||||| %.Ivl.... ) -|My w/ - m
1 Y T A = con N =
/ = I ...|1||w”1 / \ / / \ / \\ / /v _ _/ //
—~ / o N _.D\ / (.v / /,l \ / \\ \
/ M \|HHHHM o~ ) A(\ & -—G /I,/Z / / \ Ta} /./_ / ”
S Y. Zun UL AV A NU RN/ NN
S 03—k /4 ! S Y/, N
& e ) /) (W)
~ / ,x.m mv\ } ot &\ = S 74 —
) / /4 =7 Ty ﬂv ] \ 7/ =
L o > A F /oY \7
50 . w \ \\ VARV X S
Ly /a iy A
T Af /4 m\nwv Y
m_ W A\ \\ A\ \;mm\\ \ .ﬂ /
oo / \\ /mmm / \\ /
¥ 0O , \\ /N [/ \
— / / \\ s & ' /
© 2 o \ J/ = /% F /
M 5 I\ . / /
m O o A ||||| \\\
- =



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Mowing Deck Horse

Page 15 of 20

Ref#  Part Number Qty S/P/F  Description

1 16606 1 S  Hook, Retainer
2 618-04125A 1 S  Spindle Assembly
2 T712-0417A 1 /P Flange Nut:5/8-18 Not shown
2 736-0315 1 /P Flat Washer:.760 x 1.50 X .120 Not shown
2  738-1010A 1 /P Spindle Shaft:5.75 LG. Not shown
2  941-0919 1 /P Ball Bearing:20x47x14:62 Not shown
2  748-0160A 1 Spacer:.790 ID x 1.25 OD X .175 Not shown
2 750-1000 1 Spacer:.80 x 1.10 x 1.322 Not shown
2  750-1349A 1 /P Spacer:..79 x 1.82 x .55 Not shown
2 756-04216 1 Deck Pulley:V Type:5.39 Not shown
3 683-0254B 1 /P Hanger Bracket Assembly
4  683-04075B 1 Weldment, 50-inch Deck
5 703-3279 1 Chute Stop
6  710-0347 1 /P Screw, 3/8-16, 1.75
7  710-04095 1 Screw, 3/8-16 x 1.0
8  710-0528 1 /P Screw, 5/16-18, 1.25, Gr5
9  710-0599 1 /P Screw, 1/4-20 x 0.5

10  710-0607 1 /P Screw, 5/16-18, .500

11  731-04651 1 Mulch Plug

12 710-1260A 1 /P Screw, 5/16-18, .750

13  710-3005 1 /P Screw, 3/8-16, 1.25

14  710-3103 1 /P Screw, 5/16-18 x 2.00

15 710-3178 1 /P Screw, Carriage, 3/8-16 x .75

16  712-0206 1 S HexNut, 1/2-13

17  712-0229 1 Push Nut Retainer

18  712-04063 1 /P Nut, Nylon Lock, 5/16-18

19  712-04065 1 /P Nut, Nylon Lock, 3/8-16

20  712-0417A 1 /P Nut, Hex, Flange, 5/8-18

21  712-0431 1 S Nut, Nylon Lock, 3/8-16, Top Lock

22  712-0641 1 S Nut, Hex, M16-1.5

23  712-3010 1 S Nut, Hex, 5/16-18, Gr5

24 712-3083 1 /P Hex Lock Nut, 1/2-13

25  714-0470 1 S  Pin, Cotter, 1/8 x 1.25

26  717-04074 1 S  Deck Adjustment Gear

27  732-0306A 1 S  Spring, Compression, .531 x 1.75

28  732-0459C 1 /P Spring, Extension, .94 x 6.74

29  732-0934 1 Spring, Lift Assist

30  734-04155 1 Deck Wheel, 5.0

31 734-0973 1 /P Deck Wheel, 5.0

32 736-0119 1 S  Washer, Lock, 5/16

33  736-0225 1 /P Lock Washer, 5/8"

34  736-0300 1 S  Washer, Flat, .406 x .875 x .059

35 738-0373 1 S  Shoulder Screw

36  738-04146 1 Bolt Plug

37  738-04162A 1 /P Spacer, Shoulder, .884 x .190

38  738-3056 1 S  Shoulder Screw

39  742-04053C 1 S Blade, 17.90

40 747-1116 1 /P Rod, Deck Release .375 Dia.

41  747-1324 1 Rod, Deck Adjust

42  754-04164 1 S  Belt, V-Type

43  756-04129 1 S  Pulley, Idler, 3.5"

44  631-04070A 1 /P Chute Assembly, Side Discharge

45  783-04414A 1 /P Deck Skirt, Center

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008) Page 16 of 20
Mowing Deck Horse

Ref#  Part Number Qty S/P/F  Description

46 783-04415 Deck Skirt, RH

47  783-05280 LH Belt Cover

48 783-05281 RH Belt Cover

49  783-05474 Idler Bracket

50 737-04003C S Port, Water

51 736-0187 /P Flat Washer, .64 x 1.24 x .06
52  721-04041 S  Water Nozzle Adapter

PRRPRRRREPR

WWW.mymowerparts.com



Page 17 of 20

-

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Quick Reference Horse

..III

uuun.l.n..n.. IA X \, V v
N \ ' v
,m”,,, ,,”H, NS ,m,r, /
\\A /”/ , / o / IA\
o “W,/ / IK\ b I ,I I
3,,”/ u n//
2\ 11 /”,w
N\ /a P, \ \ \\ I/AH
W [ Gl 8D e
Q ) -\ 2R
I \““\ / / “\ﬁ _FMV - \\\llll/
/ ovi'a | Y
/ /g2 &)
: N\ E
, \\ / \/./ \ // A‘ r”.l.H\\.\\ \\
_ / ‘ / / / ”l \, P e
\\ / l / / ) S
\\ v . ! /
“ e, — \\ \ ﬁx
RS ot \ \ /
\ /
- /
o s \Mmmwwuuuuuuuu__.
\““m\w %M\.AHWWV \
@) Y/
“\./ / ,
W
S 7
N
\\m\ul,,,
\\‘\H\\\\\\\\\M \\v | \ \“
HH\\HH\ aya T

,""I‘.\‘\\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008) Page 18 of 20
Quick Reference Horse
Ref#  Part Number Qty S/P/F  Description

KH-12-050-01-S 1 /P Oil Filter

OCC-32-083-03 1 S  AirFilter

N/A 1 Pre Cleaner

759-3336 1 /P Spark Plug

KH-25-050-22-S1 1 /P Fuel Filter

742-04053C 1 S Blades

712-0417A 1 /P Blade Nut

N/A 1 Upper Drive Belt

754-04165 1 S  Lower Drive Belt

754-04164 1 S  Deck Spindle Belt

618-04125A 1 S  Deck Spindle

925-1745 1 S Ignition Keys

725-04439 1 Solenoid

951-3111 1 S Fuel Cap

734-04155 1 Deck Wheels Front

734-0973 1 /P Deck Wheels Rear

923-0448A 1 /P Ball Joints

741-0516B 1 /P Wheel Bushings

741-0990B 1 /P Wheel Bushings In Board

925-04039 1 /P Deck Switch

925-04039 1 /P Brake Switch

721-04041 1 S  Water Nozzle Adapter

631-04070A 1 /P Discharge Chute

731-04651 1 Mulch Plug

OEM-190-192 1 S  Triple Bagger Grass Collector Attachment

OEM-190-032 1 /P 42-inch Two-stage Snow Thrower
Attachment

19A-218-000 1 Rear Weight Kit w/ 1 Suitcase Weight
Attachment

OEM-19A-128 1 Suitcase Weight Attachment

OEM-190-607 1 Deluxe Tractor Sunshade Attachment

OEM-190-679 1 /P Bumper Attachment

OEM-190-658 1 S Tire Chains, 20 x 8 Tires Attachment

OEM-190-751 1 Snow Cab Attachment

OEM-190-833 1 /P 46-inch Front Dozer Blade Attachment

490-900-0025 1 Deck Wash Kit Attachment

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 19 of 20

Steering & Front Axle Assembly

13AP61KP011 Horse (2008)

I
\
// (=]
)/ na
,,/ e AmmM //
N N\
menw, e // w30\
ey ¥4 D
anmmwn J /../ /
o8 | // \
Ny o
o =
(o) wu
\.L \“\
/
= WWM
4 R
// N\
e - N mﬂv.
587, Yaay
R o/
B L
N s J—
N Wi M,..mn
= ,ﬂ,@- o—@ o mmm%%m%mwm ;
B Y o Nwm@mﬁ,ﬁww
- M vA./%, WWE\NWW.}AAA W
N
%7 ) )2
wﬂmm 4
=%
mmmmm\wg\mmw_\,.
s A
e,
[

™~

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AP61KP011 Horse (2008)
Steering & Front Axle Assembly

Page 20 of 20

Ref#  Part Number Qty S/P/F  Description
1  710-04095 1 Hex Screw, 3/8-16, 1.00, Gr5
2 710-0514 1 /P Hex Screw, 3/8-16, 1.00, Gr5
3  710-0643 1 /P Hex Screw, 5/16-18, 1.00, Gr5
4  711-1408 1 Link, Drag, RH
5 711-1409A 1 /P Link, Drag, LH
6 712-0214 1 S Nut, Hex Lock, 3/8-24
7  712-04065 1 /P Nut, Flange Lock, 3/8-16, Grf
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11 717-1554 1 Gear, Pinion, Steering
12 723-0448A 1 S  Ball Joint, 7/16-20, Lock
13  736-3004 1 S  Washer, Flat, .406 x .875 x .105
14  736-3084 1 /P Washer, Flat, .51 x 1.12 x .06
15  741-0660A 1 /P Flange Bearing
16  738-04154 1 Spacer, Shoulder, .38 x 1.00 x .31
17  738-04263 1 Shaft, Steering, .625 OD x 24.25
18  741-0475 1 S  Plastic Bushing .380 ID
19  741-04237 1 Hex Flange Bearing
20 683-0128B 1 /P Pivot Bar Axle Assembly
21  714-0162 1 /P Cotter Pin, 5/32 x 1.25 (Cast Axle)
22  726-0341 1 /P Push Cap, 3/4
23  731-1291A 1 S  Pivot Bar End Cap w/ fitting
24 736-04228A 1 Flat Washer, .781 x 1.59
25 631-04028 1 Steering Wheel
25  631-04008 1 S  Steering Wheel
26  731-04040 1 Steering Wheel Cap, Sprig Logo
26  731-04681 1 Steering Wheel Cap, TB Logo
27 738-04128 1 Shoulder Bolt, .5 x 2.38, 3/8-16
28  712-04065 1 /P Flange Lock Nut, 3/8-16
29  731-05674 1 Hub Cap, Standard
30 638-04006 1 S  LH Axle Assembly, .750 (42" Deck)
30 638-04003A 1 S  LH Axle Assembly, .750 (50" Deck)
31 638-04005 1 S RH Axle Assembly, .750 (42" Deck)
31  638-04004A 1 S RH Axle Assembly, .750 (50" Deck)
32  719-04177A 1 Pivot Bar End, Cast
32  737-3000 1 S  Fitting, Lube 3/16 Drive Type Not Shown
32  737-0475 1 /P Fitting, Lube M6 Threaded Type Not Shown
33  748-04068 1 Spacer, Shoulder, .71 x .125 x .56
34  634-04086 1 Wheel Assembly Complete, 15x6
34 734-1731 1 Tire Only 15 x 6 x 6 Not shown
34  634-04081 1 S Rim Only w/ Valve Stem Not shown

WWW.mymowerparts.com



